() Husqvama

[ T

i
=0

P )

» @ 0 Y ——
cr—h )

= © 0 &

)
@
@
®

SVARTPILEN 401 - B.D. 2021 <2021><EU><F1303U6>
FRONT FORK, TRIPLE CLAMP
54507

/

0 @_k_ —d

1005
@®
®

000
L1

0
1

0
1

Pos Part Number Description Additional Text Quantity
1 28601001000 Fork leg left 1.00
2 28601002000 Fork leg right 1.00
3 90501044000 steering head screw 1.00
4 90101036100 Adjusting ring steering head 1.00
5 90101086000 protection cap 1.00
6 90101080044 STEERING HEAD BEARING-KIT 1.00
7 28101032033 Bottom triple clamp cpl. 1.00
8 J900000803000 Set screw w.hexagon socket M8x 8.00
9 28113026000 Brake line holder, front 1.00
10 90113055010 sleeve for hose clamp 4.00
11 J021060156 AH SCREW M6X15 10.9 4.00
12 90212582001 side reflector, front 2.00
13 28101034033 Triple clamp top 1.00




14 90101041000 SPACER TUBE 2.00
15 90101040000 RUBBER BUSHING 4.00
16 90101042000 WASHER 10,5X32X2 4.00
17 28101039000 Handlebar mount 1.00
18 J912100706 Hexagon socket screw. M10x70 2.00
19 28101038000 Handlebar clamp 1.00
20 J912080293 Bolt socket-M8X1.25XI 29Xblack 4.00
21 J926100006 Hex collar nut, M10 2.00
23 43578014 GUIDE BUSH LOWER 2.00
24 43578044 CIRCLIP 2.00
25 43578219 O-ring 40x2,5 VMQ70 red I1SO 36 2.00
26 90201025000 FORK FRONT DUST COVER only for HD fork 2.00
40 93001007033 assembly fork pipe rh. 1.00
41 93001006033 assembly fork pipe |h. 1.00
42 43570618 Guide bushing 43x47x12 2.00
43 43570623 Shaft seal SKF 43x52,9x11,4 bl 2.00
44 43570723 Dirt scarper SKF 43mm red 2.00




